Bharat Test House

Office : 108, Anupam Bhawan, Azadpur Complex, Delhi=110033

Lab. : 454/2, Timber Market, Near Azadpur Chowk, Dalhi-110033

Test Certificate No.: 200701290162 ‘Ref, No. 3 Nil -

Issue Date ¢ 29/01/07 . '‘Date:125/01/07

Issued To : M/s Savvir Faire-Merchandising Co.” Job: OrderNo, : BTH/R/0151
C - 195, Pushpanjali-Enclave,’ Date of Sample Receipt : 25/01/07
Pitam Pura,.Delhi - 110034, S

Sample Deposited By i Party v 'PAge vesleee 0 cpelanse

Sample Particulars : Sample of P. P, R. Pipe

Protocol Used :1S : 14885

$.No. Test Conducted . TestResult

I Hvdi‘auii‘c Pressure Test - - , No Leakagc is Observed
Bursting Strength. at 50 Kg/cm? , By ’ W(BaSSe‘s‘ the Test)
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Tel,: 27672629, 27681204, 27675696 Telefax : 01-11-27681204  BS EN SO 6001 : 2000
E-mail : bharatiesthouse@yahoo.com Certificale No. FS 60906

1) The above resulls are related only fo the tests performed on the sample. Endorsement of product is neither inferred nor implied. " (2) This riport is not o be
egoroduced wholly orin part & can not be used as an evidence inv.mq,coaf‘;{ of law-& should notbe used m‘aqy:’adyert_{SmQ media-without our special psrmission
1 wriling. (3) Samples will be destroyed after 15 &-30 days from-thg-dale of .reporting mless,othemnse'spectﬁed.f (4) Total diability }ofour Test Ho'use
5 limited to the invaiced amount (5) Report: refers to-"the sample drawn by Bharat: Test ‘House unless mentioned olherwise.

BS EN ISO 9001 : 2000 CERTIFIED .




